Saw Base — Exploded View

®
&
Vvl

58

@
%

=
=)

N o
m m

(Fom

QO
A
Q
A
Q
A
A
\
Q
<

32(2)

19



Saw Base — Parts List

Index No. Part No. Description Size Qty
[0/ RO 5630221 ......ccceeenunne WaAShET ..o 1/4"X16Xt1.5 ... 1
(0)22 5630031 .....ccccceennenne WaASHET ..o BI16". . 1
(01 I 5630051 ......cccceenunnne HexX head SCreW .........ccceviieiee i 5/16"-18X1"L ....eevveenne. 2
(07 5630061 ........ccccuveene HEX NUL e 5/16"-18 ..ccveieeeeeene 8
05..cccieeen. 5630081 .......cccceeneenne F N 11 0 o o OSSR 1
06...cccvvveee. 5630111 .....cccvvveennn. (Y0 1 0o i To [ SRR 1
0 A 5630121 .....cccvveeeenns YU o] o1 A o] =1 (USSR 1
08...cccvvveeen. 5630131 .....ccccvvveeennnn. ) (o o] QK1 (o o SRR PRPRRN 1
09..coeeene 5630241 ......cccceevueenne SEESCIEW ..ttt 5/16"-18x5/16"L ............ 2
10 5630151 .....cccceevuienne 53 (0o 11 (o] o (o o F 1/2"%216L .o, 1
11 s 5630111 .....cceeevuveenenes EIECLrC WIre FeSIIAINET ...ccoieiii ittt e ee e e e e 2
12 e, 5630171 ....ccccvvvenennn. TOQQIE SWILCH..ceei i e 1
13 s 5630181 .....cccceeeneenne TS NEX NUL et ete eteeaneeeseeeateeeaneeeaneeeaneeeas 1
14, 5630211 .....cccccevenienne (@1 (@ T o o] - | (= SRR 1
15, 5631091 ......ccccvveeenn. [ F= 1T L= o TSP PSPRPO 1
16 . 5630231 .....cccceeeienne HaNd WHEEI.......coeie e e 1
17 o, 5630251 ......cccvveeennn. Retaining riNg.......cooeeeiiiiiiiiiee e EL10..ieee e, 1
18 . 5630271 ..., =TT o = USRI 1
19 . 5630281 ......cccceenunne RV ALy LU TS 1
20 i J-5630291 ........cce.ee. VIS JAW, IBFL. ...t e 1
21 i 5630301 ......cccceennennne WASHET ..o 3/8"X2TX3 e 3
22 i 5630311....cccccceennnnne Hex head SCreW .........cccoiieeiieiiee e 5/16"-18x1-1/4"L ........... 1
23 i, J-5630321................. BASE CASLING ..uvvveiiiiee sttt et e e e e e et a e e e e e e e e e e anaaaaes 1
24 5630341 ....ccccceeennnne Yot SR 1
25 5630351 .....cccecevveennn. SWILCH ENCIOSUNE.....coiiiiiie s e 1
26 .. 563038A.....ccceeeiennn. WIFE FESIIAINET .....eeiiiieeie ettt eeee st e e e e aaae e e e e eaeeeaannneaeans 1
26-1........... 5630381R........ccueee.. WIire reStrainer ........cocveviiiiiiiie e PGY..iie 1
27 o, 5630391 ......cccvvveenn. Power SUPPLY CaDIE..........ceiiiiiee e es e 1
28 .. 5630401 ......cccccveeennn. Feed spring bracket, right............ccooiiiiii s e 1
28-1........... 5521946 ......ccccveeennn. Feed spring bracket, 1eft........ccccco v 1
29 i 5630411 ......cccceennnnne [N oo )| USRS 1
110 I 5630421 ......ccceeennnne ST o] 10T SR 1
3l J-5630441 ................. VIS JAW, FIGNL ..t ce e 1
32 i 5631481 ......cccceennenne HH SCrEW ...t 5/16"-18X1"L ....eevvennnee. 6
33 e 5630461 ........ccccnveee. WaASHET ..o 5/16"X23Xt3 ....eeeeeieenee 3
34 5630451 .....cccceeennnnne Hex head SCreW .........cccoviieiiiiieeeee e 5/16"-18x1-1/2"L .......... 1
35 e 5631491 .....cccceeennne Hex head SCreW .........cccoiiieiieiiee e 7/16"-14X2"L ...oeeene 1
36 . J-5630491 ................. 1Y ) USRS 1
37 s 5630611 .......cccccunenne SPring Washer .........coooeiiiiiiieecee e 5/16"x3/4"x1/8" ............. 2
38 i 5630981 ......cccceevueenne SEESCIEW ..ttt 5/16"-18x5/8"L .............. 1
39 e 5632061 .......cccceuneeee HEX NUL e TI16"-14 .o 1
40 ... 5632091 ......ccceeeennne RH Phillips SCTreW......cveiiiiiiiiie e 3/16"-24x3/8"L ............. 2
40-1........... 5521947 ...ooeieeenns RH PhillipS SCrEW ....c.eeieiiiiiiie e 3/16"-24x3/4"L ............. 2
41 . 5632101 .....ccccvieenns Star Washer.......cooiiieiieeeeee e 316" 3
42 e 5632111 ....cccccvvenenne HEX NUL e 3/16"-24 ... 1
43 e 5521948 .....ccccvveuenee 1031100 T SRR 1
43-1........... TS-1540061 .............. HexX NUt, fUll ... Y 1
44 .............. TS-1505081 .............. Socket head Cap SCrEW........cccvvveeveeeeiiiiiiieee e M10-P1.5x50................. 1
44 .............. TS-0209011 .............. Socket head Cap SCrEW........ccuvvveeeeeeeiiiiiiiieee e e 3/8"-16X2-1/2 .....ccee.. 1
45 . TS-1550061 .............. Flat Washer ... Y 1
46 ..o TS-1540071 .............. Hex nut, full......cooo e 1Y 0 R 1
46 ... 5521953 .....cciiieiens HEX NUL e 3/8"-16 ..o 1
V. TS-1504091 .............. Socket head Cap SCrEW........ccvvveeveeeeiiciiiiieee e MBX4A5 ... 1
510 I 5521949 .....ccccceriienne SWIECN COVET ...ttt ettt sate eabeesneeeeteeaaeeaaneeeaneeesnneeas 1
51 i 5632091 ......ccceeiiienne RH Phillips SCreW......cveiiiiieieeiee e 3/16"-24x3/8"L ............. 2
52 i 5521950 .....cccceeeuenne FIXEA PIALE ... ettt ettt tee e e e aneeese e e e e e e naeeeaneee e 1
3 T TS-0208061 .............. Socket head Cap SCrEW........ccvvveeveeeeiiiiiiieeee e 5/16"-18X1.....cccvvvveeeennns 1
54 i TS-0561021 .............. Hex nut, full... ..o 5/16"-18 ..ccveeeieeeeenee 1
55 i TS-0050051 .............. HEX CAP SCIBW .....eeiiiiiieiiie e 1/4-20X1" ..o 2



Index No. Part No.

56 .. TS-0680021
57 i HBS56S-259
58 . TS-0209061
59 TS-0561021
60.............. J-3130-60....

Description Size Qty

Flat Washer ... LA e 2
Cylinder Upper Support (serial #11110606 and higher) .......cccccccoeviviiieeeeennns 1
Socket Head Cap SCreW.......ccvvveveeeiiiiiviiieeee e 3/8"-16x1-1/4"L ............. 1
HEX NUL ... 5/16”. i 1
Socket Head Cap SCreW........ccvveveeeeiiciviieeeee e 5/16"-18X4"L......cceeeeenn. 1

21



Lower Saw Head — Exploded View

g—-—

@

45

EDIDY ' x
i % / 8%
% *****

0
o) D O—— -
(@) o
— ~ ’ Z m -~
= \ P
@ \,
—
T~
= ~
~ ~

22



Lower Saw Head — Parts List

Index No. Part No. Description Size Qty
[0/ RO 5631421 .....cccvvenene Hex head SCrew .........ccooiiiiieiiee e 1/4"-20X3/4" ..o 4
(0)2 2 5631431 ....cccceveenne HEX NUL e 1/4"-20 oo 4
03 ..o 5630221 ......ccceeenunne WASHET ..o 1/4"x5/8xt1.5mm........... 3
(07 5631451 .....cccevennne WASHET ..o 5/16"X23Xt2 ....eveeeenee 8
05 ..o 5630061 ........ccccuveee HEX NUL e 5/16"-18 ..coveeeieeeenee 1
06..cccnnenn. 5631161 ......ccccueenenns MOLOF CADIE ... e 1
07 oo 5630471 ....ccccoeeennnne Hex head SCrew .........cccooieiiiiiiieiee e 5/16"-18x1-1/4"L ........... 1
08...ccveeeee 5630301 ......cccceeneennne WASHET ..o 3/8"X2TX3 e 1
09..ccovene 5631481 ......cccceennennne Hex head SCreW .........ccceiiieiiieiiee e 5/16"-18x3/4"L .............. 2
10 5630461 ........ccccuveee. WaASHET ..o 5/16"X23Xt3 ....eeeeeieenee 2
11 .. 5630661 ........ccccee..... WhEEI DEATNG COVET .....uviiiiiei ittt et e e e e s e e e e e raaaaeae s 1
12 s 5630671 ......cccceennnnne KBY . et 5X5X25mMm .....cccceeeennen. 2
13.............. 5632011 .................... MOLOE KEY ..ot 5x5x30Mm ....ccoeeveeeeennnn. 1
14 ... 5632021 .....cccceeennnnne HexX head SCreW .........cccoiiieiiieiee e 1/4"-20XL/2"L oo 7
15. e 5630701 .....cccccevveenen. Switch activator Dracket ..o e 1
16 ... 5630731 ....ccccvvvreennn. Blade tension adj. Knob ...........cccoccviiiiiiiiiiciiieee, 3/8"-16UNCx94mmL.....1
17 s 5630741 .....cccceveneenee ST o] 10T SR 1
18 i, J-5630751 ................. [ 1= Lo [ o= 1) 1 Lo SRS 1
19 . 5630681 ........cccceuenne SOESCIEW ...ttt M8-P1.25x8L................. 1
20 i 563077A....ccccoeeannn Hex head SCreW .........ccceieieiieiiee e 3/8"-16x1-1/4"L ............. 2
21 i, 563078A......ccccvvveenen. MOtOr MOUNEING PIALE ... .evviiiiee e cvvr e e e e s e e e e e e nnnes 1
22 i J-5630791 ... 1Y o] (o ) SRR 1/2HP,1PH,115V........... 1
PAC 5630811 .....cccceeveeennee MOLOE PUIIBY ... et e s et r e e e e e e ee e e e e e e nnnnnnes 1
24 5630821 .......ccceeuenne Ball DEAING . ..cveeeieieeiiieeee et 6202Z....coeieeee e 2
25 .. 5633121 .....ccccvverennn. Transmission gear Shaft ... e 1
25-1........... 5521940 ......ceeeeeneen. Transmission Wheel shaft ... e 1
25-2 ... 5521941 ......cccvveeennn. TraNSIMISSION A ... uuvviviiieee i ittt e e e e s set e er e e e e s s rreeeeaeeassaarereeeeessssnraeeees 1
25-3 .. 5521942 .....ccccveiienne PN Ax22mmL . 1
25-4 ........... 5630821 ......cccceevuuenne Ball DEAING ... vee e 620277 2
25-5..eee. 5521943 .....cccceeiienne 2103113 To [ USROS 1
25-6........... 5630941 ......cccceevuuenne Ol SBAL....eeieie et TC15X35X7 e 1
27 o, 5630871 .....ccccvvveennn. GEArDOX GASKEL ... .vviiiiiie et cee e e 1
28 i, 5630881 .......c.cceeueeen. GRAMIOX COVET ..ttt et —aatee e e e e e e e e e anneeeeeneeeas 1
29 .. 5630921 ......ccccvveeennn. Worm gear & shaft assembly..........cccccooiiiiiiiii 1
31, 5630911 ......ccccvvveenn. Bearing BUSNING ........oooi s e 1
32, 563093A......ccccvveeeenn. Belt tension adj. SCreW ........ccceevvviiviiiieee e, 5/16"-18x1-1/2"L ........... 1
33 e 5630941 ......cccceevueenne Ol SEAI ...t TC15X35X7 e 1
34 5632031 .....cccceeenennne RH Phillips SCTeW......cveiiieiieiiieiee e 5/32"-32x3/8"L .............. 3
35 ., 5630961 ......ccccceeenne WOIM gear PUIBY ...t ot e e e e e e e e e e e e aeenees 1
36 .. 5630971 .....cccvvveeens Blade tension guide DIOCK............oocuiiiiiiei s vt 1
C Y AU 5630981 ......cccceevueenne SEESCIEW ...ttt M8-P1.25x15mmL......... 1
11 I 5630991 ......cccceeuennne ST o] 1 ] TSR AX20L .o 1
39 ., 5631001 .....cccccvveennnes Sliding plate draw DIOCK ...........ueiiiiiiiiic s e e 1
40 ... 5631011 .......cceeeneee. Blade Wheel Shaft ... e 1
41 ... 5631021 .....ccccevuiennnns TENSION DIOCK. ...t e 1
42 5631031 .....ceeeeeee. Guide bIOCK NOIET .........eeiiiiiie ey e 2
43 .. 5631041 .....cccvvveenns LCTU T o [ o] F= L (= S EPU S SOPPPPRSR 1
44 ... 5631051 .....cccceeeienne PUIEY QUANT.......eeieie ettt et eneeesee e e e e e nneeesaeeeeneeeenes 1
45 .. 5631061 ......cccceennenne VDB o A22. 1
46 ... 5631151 ......ccceeeveeee. LOCK WaASHET ... L/A" e 1
A7 e 5631311...ccccceeenenene RV 2= 3L o] 1o USSP 1
48 ..o 5632081 ......cccceveienne (010 o1 g o] 1 o USSP 1
49 .............. 5521944 .......cceeeenn. Cylinder Upper BracCKet...........uvviiiie s cee e e s e re e e 1
50 e 5521951 ....ccceiieeine Hex head SCreW .........cccoiiieiieiiie e 5/16"-18x7/8"L .............. 2
51 i 5521952 .....cciiieiiens LOCK WAShET.....coieiiiiie et 516" 2
52 i 5632021 .....cccceeenennne Hex head SCreW .........cccovieieiiieiiee e 1/4"-20XL/2"L oo 2
3 T 5521945......ccccveeenn LI 150 e [ 7= 1 o SRR 1

23



Upper Saw Head — Exploded View




Upper Saw Head — Parts List

Index No. Part No. Description Size Qty
[0/ RO 5630221 ......ccceeenunne WaAShET ..o 1/4"X16Xt1.5 ... 1
(0)2 2 5630051 ......cccceenennne Hex head SCrew .........cccoooieiieiiiieie e 5/16"-18x1-1/4"L .......... 2
03 .. 5630301 ......cccceeneenene WASHET ..o 3/8"X2TX3 e 3
(07 5631471 ...coeveeeenee RH Phillips SCTreW......ccveiiiiieiiieiieeie e 3/16"-24x3/8"L .............. 4
05 ..o 5631481 .....cccceeeunnne Hex head SCreW .........cccoviiiieiiii e 5/16"-18x3/4"L .............. 3
06...cceenneee 5630461 .......cccccueee.e. WaASHET ..o 5/16"X23Xt3 ...c.eveeeieenee 1
0 A 563051A.....ccccvveeenne QLI oI e [U 1o [N o - PRSP 1
08..cccvenene 5630521 .....ccccevennnnne [ 30] o TSROSO 1
09...ccveeee. J-5630531 ................. Blade gQUAIA COVEN........oiiiiiiiiie ettt e cerstiraee e e s e s reeeeeeseannes 1
10 ... 5630541 ......cccvveeenne Retaining riNg........cceveeiiiiiiiiiiee e 5/16"X0.040.........cccce.n. 4
11 .. 563055A......ccccveeeeenn (2 TCT T o] o o ST 608 and 629.................. 6
12 s 563056A......cccceeeuennne SHAIGt SNafL.... .o e 2
13 ., 563050A.......ccccevueeeen. ECCENLriC SNATT......eiiiei i e 2
14 .. 563057A......ccccveeeen, Bearing Pin SNaft..........oooiiiiiii s e 2
15, 563129A......ccccvveeen. Bearing bracket, Hght............coiiiiiii s e 1
15-1........... 5521954 ......cccovveeenn. Bearing bracket, [eft.........c.uveeiiiiiii s e 1
16 ... 563059A......ccccveeeen. BOtOM QUIAE DA ..eeevieeiiiii e e 1
17 s 5630601 .......ccccceuunnee Hand KNob .......oooiie e 3/8"-16X31L...cccuernnee 1
18 . 5630621 .......cccceunenne Flat head SCrew .........cccoooiiiieiiieeieeeee e 1/4"-x20x1/2"L.....cccu...... 1
19 . 5630631 ......cccveeeennn. [ Tt (o] gl o] = L = SRS PSPR 1
20 i 5630641 .......cccccuuee.e. HEX NUL ... 3/8-16UNC.........ccueee..e. 4
21 s 5630651 .......ccceeneeene DIVE WREEI ...ttt et et e e e e s e e e e eneeeanee e 1
21-1........... TS-0270021 .............. SOCKEL SEE SCIEW......eeiiieiiiieiie et 5/16"-18x5/16"L ........... 1
22 i, 5630661 .................... Wheel DEAINNG COVEN .......uviiiiie ittt es cetrree e e e e e e e e e e e e s ennees 1
23 e 5630711 ....cccccevennnnne IAIET WHEEI ...ttt e et et e e e e eeeeanee e 1
24 5630821 ......cccceenunne Ball DEAING .....veeeiiieiieeie e 620277 2
27 o 5632031 .....cccceeeeennne RH Phillips SCTreW......ccueiiiiiieiiie e 5/32"-32x1/4"L .............. 5
28 e 5632041 ......ccceeennnne WaAShET ..o 5/16"X2mMm.......ccccueennen. 1
28-1........... TS-0720081 .............. Lock washer, medium..........ccoocveeiiiiieeiniiee e /16" 1
29 s Blade (local purchase)........cccccceevvivviieeeeeeeeciieeenen, 14Tx1/2x.025%68 .......... 1
10 I 5631081 ......ccccveeeenn. Split lock washer...........cccooviiiiiiei e, /8" e 4
1CH T 5631121 ....ccoieeienns 20 311 oo USSR 1
32 .. 5632051 ......ccccvveeennn. Drive Wheel BUSKING ........ovviiiiiii e e 1
33, 5631341 .....ccccvvveennnn. (== T 0 1= g o USSP 1
C7/ 5630721 ....c.cccccuveiienne 20 311 oo USRS 1
35, J-563120A................. BOttom blade QUArd ...........c..eeeiiiiiiiiie e e 1
36, J-5631211 ................. Upper blade guard...........c.uuvviiie i e 1
C1 I 5631231 ....ccccveeennne 2] =T ] SO RPRTRURRTR 1
39 e 5630261 ......ccccceueenne Aluminum head SCreW ..........ccccceeiieriiireiieeiieeneeans 5/16"-18x1-1/4"L .......... 1
40 ... 5632131 ....cccccieeiinns SOESCIEW ..ttt ettt 1/4"-20X3/8"L ..eeevveeneens 1
41 .............. 5631371 ..cccceviirinnnn, Bottom blade guide assembly............cccceeiiiiiiiiiies 1
42 . 5631361 ......cccvveeeenn. Top blade guide assembly............oovieiiiiiiiie e e 1
43 e 5518413 .....cccceeeeenne C-RING. et S15 s 1

25



Stand and Coolant System — Exploded View

L

NOILdO

26



Stand and Coolant System — Parts List

Index No. Part No. Description Size

Ol..coveennn. 5631431....cccevieennnne HEX MU 1/4"-20 .....ouveeeeen.
02..ouveeenen. 5630221......cccceeinnne WaASKET.....ueiiiiiiii 1/4"x16xt1.5 .......
03 J-5630041................ Right floor Stand ........coooiiiiii
07 5631441......cccceeennn. COLLEI PIN it 1/8"X1" L.,
05 5633021.....cccveeeiinns Wheel aSSEMDIY .......iiiii e
06.....ccev... 5630031L.....ccceveeennnne WaASHET.....uiiiiiiiii e 5/16"x23xt2 ........
0 SR 5630051......ccceeeernne HexX head SCrew...........c.uveeeiiieiiiiiiiiiiiceeee e 5/16"-18x1-1/4"L
08...oveeeen. 5630061.......cccccennee HEX MU ... 5/16"-18..............
09........e... J-5630071............... Left floor Stand........cooooeeee
10.icecnn... 5631461......ccccceennne HANAIE. ..
1, 5632021......cccceeennne Hex head SCrew .........cc.veeeiiieiiiiiiiiiiiceee i 1/4"-20x1/2"L......
120, J-5631191.......ccce... B I -\ TP PP PR OURPPP
13, J-5631181........cc...... SKI. ettt
14............. 5631151......cccvvvvnnnns LOCK WaShEr .......ccoo i, 14"
15, 5632071....cccevveennnne Carriage bolt.........ccooeviiiiiiiii e 1/4"-20x1/2"........
16..eeeeeeee.. 5630021......cccceennnne HEX MU ... 1/4"-20 .....ouveeeeen.
17 i, J-5631171.....cueeeeenn. TROUGN. ¢
18, J-5042291........cc..... TANK e
19, J-5042281A ............. COO0IANT PUMP ..t e e e e e eeaees
20, 5042341......cccceeenn. NOZZIE ..
21, 5042351.....cccceeeiinne VAIVE ..
22, 5049361......ccccceennnee DIVIET ...ttt e e e e e e e e
23, 9307291....cceviiiene HOSE e
24. ... 5042331.....cccvieiiinne NIDPIE. e
25 i, 5042321.....cccceeeinne NIDPIE. e
26............. 5042981.........cvvvvnnnns EIDOW ...
27 i 3230-0527 ......cceeees SUPPOIE PIALE. ... .o
28 TS-1550031............. WaASKET.....uiiiiiiiii M5,
29 i, TS-1533042............. SCIBW ..eiiieei ettt ettt e e M5 x10L .............
30, TS-1551041............. Spring Washer..........oiiiii e, 1Y/ [ S
3 TS-1534052............. Pan Head SCrew ... M6X15L ..............
................. 5056840..................\Wet Kit, 115V (includes #18-21,23,26-31) ........ccccevcurrrrrrrreerrriinnnnn

27



	J-3130, J-3230 Horizontal Band Saw
	Warranty and Service
	Table of Contents
	GeneralSpecifications
	Warnings
	Operating Instructions
	Clamping materials in the saw vise
	Right angle cutting
	Angle cutting
	Clamping methods
	Using the stock stop
	Blade selection
	Changing blade speeds
	Evaluating cutting efficiency
	Cutting procedure
	Using the hydraulic feed control
	Blade break-in procedures
	Changing blades
	Adjusting blade guides

	Maintenance
	Motor replacement
	Adjusting guide bearings
	Maintenance chart
	Blade tracking
	Replacing guide bearings
	Adjusting back-up bearings
	Adjusting the arm stop adjustment bolt
	Adjusting motor switch actuator
	Replacing a back up bearing
	Adjusting the bearing guide seats for blade vertical
	Test cutting to verify adjustment accuracy

	Machine set-up
	Troubleshooting
	Replacement Parts
	Saw Base
	Lower Saw Head
	Upper Saw Head
	Stand and Coolant System




